
Page 1 - NUMBER 7768-B6ZMLP

Ministry of the Environment, Conservation and Parks
Ministère de l’Environnement, de la Protection de la nature et des Parcs

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 7768-B6ZMLP

Issue Date: February 19, 2019

Goldcorp Canada Ltd.

17 Eric Radford Way P.O. Box 2000

Red Lake, Ontario

P0V 1C0

Site Location: Goldcorp - Red Lake Gold Mines

15 Eric Radford Way Balmertown

Red Lake Municipality, District of Kenora

P0V 1C0

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 

(Environmental Protection Act) for approval of:

Establishment of sewage works for the collection, transmission, treatment and disposal of mine 

wastewater from Red Lake Mine and sanitary sewage from the Balmer Mine Complex consisting of the 

following:

PROPOSED WORKS:

Upgrade of the existing North Dam and South Dam of the Secondary Pond to mitigate potential 

internal erosion and dam safety issues, consisting of the following:

Reducing the crest elevation of the North Dam and South Dam of the Secondary Pond by 1.3 m to �

an elevation of 362.0 masl and reducing the maximum pond operating level of the Secondary Pond 

by 1.1 m to 361.0 masl, thereby providing a minimum freeboard of approximately 1.0 m;

Replacing the existing tailings liner with a compacted low permeability core and graded filter; and�

Flattening the overall upstream and downstream slopes of the North Dam and South Dam to a �

minimum of 3H:1V slope.

Including all controls and appurtenances.

All in accordance with the documents listed in Schedule 'A'.



Page 2 - NUMBER 7768-B6ZMLP

PREVIOUS WORKS:

TAILINGS MANAGEMENT AREA

Tailings Management Area (TMA) system and a permanent recycling system  to enable the re-use of 

the Secondary Pond water for process water in the milling circuit, discharging to the Balmer Lake, 

consisting of the following Works:

Primary Dam

Existing Primary Dam with an average crest elevation of 363.4 masl. �

Dyke # 1

Existing Dyke #1 with an average dam crest elevation of 373.3 masl and approximate length of 800 �

m; 

An emergency spillway at an elevation of 372.8 masl;�

A corrugated steel culvert with water levels regulated by the use of a stop log control inlet weir to �

the north of the existing culvert;

A non-woven geotextile layer to function as a filter between mine waste rock and the upstream �

impervious clay zone; and

Operation of Dyke #1 with a low permeability upstream face (clay liner) to decrease seepage �

through the dyke and increase effluent storage capacity, equipped with an emergency spillway at 

the north end of the dyke, with liquid effluent discharging into the Tailings Area 2 Pond through a 

corrugated steel culvert, with water levels regulated by use of stop log control inlet, and the toe of 

the tailings beach to be below the crest of the diversion ditch access road to  prevent discharges into 

the diversion channel located on the north side of the tailings area.

Dyke #2  

Existing Dyke #2 with a current average dam crest elevation of 368.8 masl and an approved but not �

yet constructed average dam crest elevation of 369.8 masl;

An Emergency Spillway located 0.5 m below crest elevation;�

Liquid effluent discharging into the Primary Pond through a corrugated steel culvert with water �

levels regulated by a stop log control inlet;

A non-woven geotextile layer to function as a filter between mine waste rock and the upstream �

impervious clay zone; and



Page 3 - NUMBER 7768-B6ZMLP

Operation of Dyke #2 with a low permeability upstream face, equipped with an emergency spillway �

at the north end of the dyke, providing a pond with an approximate water storage volume of 

625,000 cubic meters, with liquid effluent discharging into the primary pond through a corrugated 

steel culvert with water levels regulated by use of stop log control inlet.

East End Dam 

East End Dam with an average crest elevation of 373.3 masl and emergency spillway crest �

elevation of 370.40 masl; and

A swale at the far north end of the East End Dam to prevent upstream runoff flows entering the �

expanded TMA, and designed for including the ½ the Probable Maximum Precipitation (PMP) 24 

hour event using the SCS type 2 distribution with peak flows from the East Drainage Area of 30 

m³/s.

Tailings Area 1 North Dam 

Tailings Area 1 North Dam having an approximate length of 1,100 m and with a crest elevation of �

373.3m masl extending past Splitter Dam #1 towards Splitter Dam #2; 

A non-woven geotextile layer to function as a filter between mine waste rock and the upstream �

impervious clay zone.

Water Recycling System

A permanent water recycling system to reduce the volume of water entering the TMA, consisting of �

a double walled pipeline running from the Secondary Pond to the main mine site tied into an 

existing line to feed the milling circuits, equipped with a submersible pump in the Secondary Pond 

rated at a maximum capacity of 2,500 m³/d; and

Including all controls and appurtenances.�

All in accordance with the documents listed in Schedule 'A'.

MINE WASTEWATER TREATMENT FACILITY

Sewage works with a Rated Capacity of 30,000 m³/d for the collection, transmission, treatment and 

disposal of sewage from the Red Lake Mine Tailings Management Area (TMA) of the existing Red 

Lake Mine gold mine and mill complex operating at a planned average capacity of approximately 

1,500 tonnes/day, a permanent recycling system to enable the re-use of Secondary Pond water for 

process water in the milling circuit at a maximum capacity of 2,500 m³/d, discharging to Balmer Lake, 

Balmer Creek and ultimately to the Chukuni River, consisting of the following:



Page 4 - NUMBER 7768-B6ZMLP

Primary Pond Wetland (Phases I, II and III)

Construction of a wetland treatment system within the Primary Pond with a total approximate area �

of 11 hectares. Designed to improve the natural degradation of ammonia within the system, the 

wetlands are to be constructed in three (3) phases over several years based on the performance of 

previous phases. The estimated water depth of 0.1 to 0.2 m, all as per the Wetland Design Report.

Construction of low height perimeter dykes surrounding the wetland cells to optimize treatment and �

retention time. The proposed internal cells are approximately 30 m in width and are to be separated 

by internal structures. The dykes are designed to have a maximum height and crest width of 1.0 m 

and 4.0 m respectively, with minimum 2H:1V slopes.

Installation of one (1) open channel flow monitoring device at the entrance of the wetland treatment �

system.

Tailings Area #2 Wetland (Phase IV)

Construction of a wetland treatment system on the natural height of ground between Dyke #1 and �

Dyke #2 with a total approximate area of 12 hectares. The wetland is to be constructed in phases 

over several years based on the performance of previous phases.

Construction of low height perimeter dykes surrounding the wetland cells to optimize treatment and �

retention time. The proposed internal cells are approximately 30 m in width and are to be separated 

by internal structures. The dykes are designed to have a maximum height and crest width of 1.0 m 

and 4.0 m respectively, with minimum 2H:1V slopes.

Cyanide Destruction System

One (1) slurry-type INCO SO
2
/Air Wastewater Treatment System to service the 1,500 tonnes per �

day gold mine mill complex consisting of two (2) cyanide destruction and heavy metal (including 

arsenic) precipitation reaction tanks equipped with agitator mixers, a process air compressor 

(blower) delivering oil free air, a lime mixing tank and feed pump, liquid sulphur dioxide (SO
2
) 

storage and metering system, and a ferric sulphate system with mixing and delivery tanks and two 

(2) metering pumps, with the treated effluent flowing by gravity to the existing final tailings pump 

box;

Balmer Lake

Operation of a control structure from Balmer Lake, having a normal operating level of 359.1 masl, �

a minimum operating level of 358.5 masl and a maximum operating level of 360 masl, with a 

design crest elevation of the control structure 361.3 masl and a bottom of deck elevation of 360.9 

masl, allowing an effective freeboard at the maximum operating level of 1.0 meter; and

Including all controls and appurtenances to achieve a final treated effluent discharge to Balmer �

Lake, Balmer Creek and ultimately, to the Chukuni River.



Page 5 - NUMBER 7768-B6ZMLP

Ammonia Treatment (Trial Works)

Establishment either of the two options listed here to reduce ammonia concentrations in the treated 

effluent discharge from the Works:

A set of windmills/compressors to aerate the secondary pond and/or primary pond water for �

ammonia reduction prior to its transfer to the physical-chemical treatment system for further 

treatment;

Use of a set of submerged "Aquamats" and a set of aeration headers with blowers installed in the �

secondary pond and/or primary pond for ammonia reduction; and 

Including all controls and appurtenances.�

PHYSICAL/CHEMICAL WASTEWATER TREATMENT SYSTEM

Tailings Wastewater Pumping Station

A raw tailings wastewater pumping station consisting of the following:

A Secondary Pond water pumping station consisting of two (2) vertical shaft pumps, mounted on a �

platform at the end of a road extending in the Secondary Pond of the TMA, each rated at 174 L/s 

against 24.9 m Total Dynamic Head (TDH); and

A 500 mm diameter pipe from the pumping station to the treatment plant building.�

Tailings Wastewater Treatment System

A tailing wastewater treatment system consisting of the following:

Chemical Storage and Feeding - Primary Coagulant

A coagulant feed system consisting of two (2) 47,000 L capacity liquid coagulant storage tanks, one �

(1) 3,700 L day tank, two (2) (one duty, one standby) chemical feed metering pumps, and chemical 

feed line to the raw water header upstream the static mixer;

Coagulant Aid for Clarification

One (1) dry polymer preparation system with three (3) (two duty, one standby) chemical feed �

metering pumps, and chemical feed lines to the two package treatment units injection chambers;



Page 6 - NUMBER 7768-B6ZMLP

Coagulant Aid for Thickening

One (1) dry polymer preparation system with two (2) (one duty, one standby) chemical feed �

metering pumps, and chemical feed lines to the flocculation chamber of the sludge thickener; 

Mixing

An in-line static mixer, 450 mm diameter;�

Flocculation/Clarification 

Two (2) package flocculation/clarification treatment units, each rated at 15,000 m³/d and each �

consisting of the following:

- one (1) rapid mixing basin;

- one (1) injection chamber;

- one (1) maturation chamber;

- one (1) high rate ballasted settling basin complete with inclined tube settlers having a 

sedimentation rate of 42.1 m/hr;  and

- four (4) sand recirculation pumps and four (4) hydrocyclones.

Sludge Thickening

One (1) sludge thickener consisting of a flocculation basin where the sludge is mixed with a �

polymer, a lamella settling zone where the sludge is allowed to settle and the supernatant 

discharged back to the Primary Pond of the TMA;

pH/Alkalinity Adjustment

A standby system suitable for seasonal pH adjustment with soda ash, caustic soda, or lime if �

required;

Oxidation 

Potassium permanganate feed system consisting of one (1) saturator and two (2) (one duty, one �

standby) chemical feed metering pumps, each rated at a flow rate of 46 L/hr, and chemical feed line 

to the raw water header upstream the static mixer;



Page 7 - NUMBER 7768-B6ZMLP

Process Instrumentation

one (1) continuous turbidity meter located on the inlet header to the water treatment plant;�

two (2) continuous turbidity monitors located on the clarifier discharge;�

two (2) continuous pH metres located in the clarifiers;�

Sludge Lagoons

Sludge from the thickener to be discharged to one of the two lagoons, each having an area of �

approximately 8,670 m
2

 to condition the sludge through a freeze thaw cycle and provide sludge 

storage. The supernatant from the sludge ponds to be discharged to the tailings pond with the 

sludge residing in the sludge pond;

Effluent Recirculation

Treated effluent from the treatment system which does not meet discharge criteria shall be �

automatically diverted from the discharge location and recirculated through a pipeline to the 

primary pond;

Effluent Discharge Location

Creation of a new final discharge location for treated effluent from the physical-chemical treatment �

system “G2” discharging directly into Balmer Lake;

SCADA

One Supervisor Control and Data Acquisition (SCADA) system connected to all equipment PLC �

units to be located in the control room of the treatment plant building. Control of the plant shall be 

available in the plant building as well as from remote locations in the mill central control room; 

and

Including all controls and appurtenances.�

All in accordance with the documents listed in Schedule 'A'.

SANITARY SEWAGE WORKS (BALMER COMPLEX)

Balmer Complex Sanitary Sewage Works

A sanitary sewage treatment plant with a Rated Capacity of 178 m³/d and a Peak Flow Rate of 444 

m³/d for the treatment of domestic sewage generated from the Balmer Complex building and service 

area, discharging to Balmer Creek and ultimately to the Chukuni River, consisting of:



Page 8 - NUMBER 7768-B6ZMLP

Sewage Lift Station

One (1) sewage lift station consisting of a precast concrete wet well with approximate dimensions �

of 3.05 m diameter and 3.60 m depth equipped with one (1) 162 L/min @ 7.63 m TDH capacity 

VFD submersible pump and one (1) 258 L/min @ 9.15 m TDH capacity VFD submersible pump 

discharging through a 75 mm diameter forcemain to the parallel Rotating Biological Contactor 

(RBC) Sewage Treatment Systems and a flow equalization tank described below;

Flow Equalization Tank 

One (1) 144  m³ storage capacity flow equalization tank with approximate dimensions of 6.1 m �

diameter and 6.1 m depth, equipped with an a 200 mm diameter overflow pipe to the sewage lift 

pump station, discharging by gravity to a Rotating Biological Contactor (RBC) sewage treatment 

systems described below and above;

Rotating Biological Contactor (RBC) Sewage 

Treatment Systems

Two (2) Rotating Biological Contactors (RBC) 

sewage treatment systems, each consisting of the 

following:

One (1) primary clarifier chamber with effective settling volume of 86.55 m
3

 and sludge storage �

volume of 47.57 m
3

;

One (1) biozone chamber with effective volume of 21.33 m
3

 partially submerged in the Rotating �

Biological Contactor unit;

One (1) Rotating Biological Contactor (RBC) (Biodisk
TM

 Model L-666) with a total area of 3,902 �

m
2

 of biological support media arranged in three (3) separate stages for BOD5 reduction and 

nitrification of ammonia nitrogen equipped with a recycle from the third stage of RBC to the first 

stage of RBC;

One (1) secondary clarifier chamber with an effective secondary settling volume of 35.60 m
3

, and �

sludge storage volume of 10.99 m
3

, equipped with two (2) 238.5 L/min capacity effluent pumps 

discharging to effluent filters described below;

One (1) chemical feed system to be used for phosphorus control and pH adjustment;�

Effluent Filters

Six (6) multi-media effluent filters, each filter unit consisting of 0.76 m (30") diameter by 1.83 m �

(72") high tank, filled with anthracite, sand, and garnet filtration media, each providing a filtration 



Page 9 - NUMBER 7768-B6ZMLP

area of 0.455 m
2

 (4.9 ft
2

), and designed for a peak operating flow rate of 417 L/min.m
2

 (10 gpm/ft
2

), discharging through a UV disinfection system described below;

UV Disinfection

Two (2) UV disinfection systems, each consisting of  six (6) high intensity low pressure UV �

lamps, designed for 156 mJ/cm
2

 at UV transmittance of 65%, discharging to the effluent filter 

backwash tank; and

Including all controls and associated appurtenances.�

Effluent Filter Backwash Tank

One (1) buried 20,000 L capacity fiber glass effluent storage tank to be used for filter backwash and �

chemical mixing, equipped with two (2) 371 L/min capacity submersible pumps (one duty, one 

standby) providing effluent for filter backwash and one (1) 38 L/min capacity submersible pump 

providing effluent for chemical mixing, and an overflow pipe with a manual valve, discharging by 

gravity to the Balmer Creek effluent outfall described below;

Polymer Dosing System

A polymer dosing system to the existing Rotating Biological Contactor (RBC) of the Balmer Complex 

Sanitary Sewage Works approved on June 8, 2010 consisting of the following:

One (1) 68 L capacity polymer mixing tank equipped with one (1) VFD polymer mixer and one (1) �

60 L capacity polymer storage (feed) tank equipped with one (1) 180 L/day capacity polymer 

dosing pump, dosing polymer into the second stage of the RBC unit as required;

Including all controls and associated appurtenances.�

All in accordance with the documents listed in Schedule 'A'.



Page 10 - NUMBER 7768-B6ZMLP

For the purpose of this environmental compliance approval, the following definitions apply:

"Approval" means this entire document and any schedules attached to it, and the application;

"Average Daily Flow" means the cumulative total sewage flow to the sewage works during a 

calendar year divided by the number of days during which sewage was flowing to the sewage 

works that year;

"By-pass" means any discharge from the Works that does not undergo any treatment or only 

receives partial treatment before it is discharged to the environment;

"Daily Concentration" means the concentration of a contaminant in the effluent discharged over 

any single day, as measured by a composite or grab sample, whichever is required;

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the 

purposes of Part II.1 of the EPA.

"District Manager" means the District Manager of the Kenora Area Office/Thunder Bay District 

Office;

"E. Coli" refers to the thermally tolerant forms of Escherichia that can survive at 44.5 degrees 

Celsius;

"EPA" means the Environmental Protection Act, R.S.O. 1990, c.E.19, as amended;

"G2" means final discharge location for treated effluent from the physical-chemical treatment 

system discharging directly into Balmer Lake;

"{if used}" means discharge location G1 shall be used for effluent discharge only in case of 

emergency (as of July 01, 2007 i.e., after the expiry of the allowance for batch ferric sulphate 

treatment within the secondary pond) including but not limited to: effluent treatment plant 

failure, unplanned discharge, heavy storm conditions etc., with notification to the District 

Manager and/or the spills action centre forthwith;

"Geometric Mean Density" is the nth root of the product of multiplication of the results of n 

number of samples over the period specified;

“Equivalent Equipment" means a substituted equipment or like-for-like equipment that meets the 

required quality and performance standards of a named equipment;

"Limited Operational Flexibility” (LOF) means any modifications that the Owner is permitted to 

make to the Works under this Approval;

"Ministry" means the ministry of the government of Ontario responsible for the EPA and OWRA 



Page 11 - NUMBER 7768-B6ZMLP

and includes all officials, employees or other persons acting on its behalf;

“Notice of Modifications” means the form entitled “Notice of Modifications to Sewage Works”; 

“Owner” means Red Lake Gold Mines and its successors and assignees;

“OWRA” means the Ontario Water Resources Act, R.S.O. 1990, c. O.40, as amended;

"Peak Flow Rate" means the maximum rate of sewage flow for which the plant or process unit 

was designed;

"Previous Works" means those portions of the sewage works previously constructed and 